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v 0 0

Actions  Help  Log of

£: Nnenn
Wiy | agd

Verify Role.
Switch Role x

€ Brent Slade onstruction  PersgOverview  Reference Data

ADMIN
CONTRACTS_KS
CONTRACTS_KS_NONC

ser (Copjed from MATERIALUSER)

v Construction 0

EXTERNALBIDDER

Change Order
EXTERNALPRIMEPAYROLL
EXTERNALSUSPAYLENT Contract Adminisiration
EXTERNALSUBPAYROLL Contract Claims
KDOT_CONTRACTS Contract Permits
KDOT_LABORUSER Conlract Progress

KSINSPECTOR ) B
KSMATERIALUSER Contract Specific Authorities

KSPROJMANAREA Contract Time

KSPROJMANSUREAL Contract Vendor Assets

KSPROJMANCO

Contractor Evaluation

KSPROJMANDISTRICT

KSPROJMANFHWA Meefings

ace Payment Esfimate Accounting

HECENE Sampie al Uestnauon Lan ) B
Payment Estimate Approval Decisions
Recelve Sample at Lab Unit

Payment Esfimates
Review Samples
Review Tesis
v Person Overview v 9
Qualifications User Reference Employes
Q Type search criteria or press Enter Advanced No Filter = No Filter = No Filter =

0 marked for deletion 0 changed
Enter search criteria above fo See resuts (07| Show first 10

v Reference Data 0

Administrative Offices
Alternate Test Workflow

Code Tables
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slade
Callout
Verify Role.

slade
Line


I
v
Home v | Previous v | MyPages v RIIRSIVIECLINNE 9 0

Actions  Help  Log off

Onthis page:  Materiaks  Materials Workshegts  Construction  Person Overview  Reference Data

PROJECT KDOT role for Materials User (Copied from MATERIALUSER)

Acceptance Actions Change Order

Action Relationships Contract Administration
Daily Source Reports Contract Claims

Find Sample Contract Permits

Mix Design Contract Progress

Product Group Sample Reviewer Assignment Coniract Specific Authorities
Sample Records HCIiCk "Sample Records". | ConlractTime

. Contract Vendor Assets
v Materials Worksheets

I

Contractor Evaluation
Enter Test Results
Meetings
Maintain Test Queue _
Payment Estimate Accounting
Receive Sample at Desfination Lab ‘ B
Payment Estimate Approval Decisions
Receive Sample at Lab Unit

Payment Estimates
Review Samples
Review Tests
v Person Overview v e
Qualifications User Reference Employee
Q Type search criteria or press Enter Advanced No Filter = No Fiter = No Fifter =

0 marked for deletion | 0 changed

Enter search critenia above fo see resuits O - Show first 10

v Reference Data

|

Administrative Offices
Alternate Test Workflow

Code Tables
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slade
Callout
Click "Sample Records".


|

v
R WG W =R TEST ENVIRONMENT 9 0
Actions  Help  Log off

Sample Record Overview

v Sample Record Overview v 9

—{Enter the Sample ID for the sample being tested. |

<
Q‘Typesearch criteria or press Enter f System Default =

(0 marked for deletion | 0 changed

Enter search cteria above fo see results (O Show first 10
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slade
Callout
Enter the Sample ID for the sample being tested.


v ]
TV TEST ENVIRONMENT U U
Actions  Help  Log off

Sample Record Overview

v Sample Record Overview v 9

Q slade #  SystemDefaul v Shoving9er

0 marked for deletion | 0 changed

5lade20210610023733 In Testing AGGBAS_AB-1(35G) Aggregate Base AB-1- Crushed or Uncrushed Gravel, Sand, Sand-Gravel, or Limestone v
5lade20210616073938 Pending 000604217 SLOPE PROTECTION (AGGREGATE) 241 v
slade20210616075727 Complete 062016000 EPOXY COAT REBAR (CARBON) (GRE0/GR420) 10 v
Slade20210616103000 Complete 062016000 EPOXY COAT REBAR (CARBON) (GR60/GR420) 10 v
Slade20210625012127 Pending OFQLimestone Crushed Limestone Official Quality 2601 v
slade20210629074644 Complete HA_12.5A Hot Mix Asphalt SRISM-12.54 4434 v
5lade20210630080053 In Testing OFQLimestone Crushed Limestone Oficial Quality 2601 v
Sample ID Sample Status Material Code Material Full Name Source v
slade20210630094622 Logoed OFQLimestone Crushed Limestone Official Quality 2601

slade2021063009475 Pending OFQLimestone Crushed Limestone Official Quality 2601 v

[Click the link for the Sample Id. |
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slade
Callout
Click the link for the Sample Id.


I

v
Home ~ J Previous = § MyPages ~ RUEmE\GelTSg) 9 0
Actions  Help  Logoff

Ovenview FindSample  Maintain Test Queue  Receive al Destination Lab  Receive atLab Unit  Review Samples  Review Tests

Sample Record Summary

Click "Receive at Destination Lab".

General Sample ID* Remarks
Sample Location | Blade20210630094622 0
Additional Information o v - Name Sample Date
Sources Q, OFQLimestone 06/29/2011 #
Crushed Limestone Official Quality
Associations sample Status
Contract Administrative Office Logged
Tests Q District 1 Area 1 Horton
Sample Type
OFQ- Official Quality =
Lab Reference Number
Acceptance Method
ACCP - KDOT Tests And/Or Field Inspection =
Lot/Heat Number
Authorized By
LotHeat Type
Authorized Date
Represented Quantity

Revised By

Representad Quantity Units
Link To Related Sample ID
Q| Begin typing to search or press Enter
Q. Begin typing to search or press Enter

Lab Control Number
Linked Related Sample ID
Q  CNslade20210630094622

§eal Number
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slade
Callout
Click "Receive at Destination Lab".


VA TEST ENVIRONMENT

Receive atLab Unit  Enter Test Results  Maintain Test Queue

Recél\e Sample at Destination Lab

5. Click "Receive at Lab Unit".

¥ ILLUIFG WUIHIPIG UL LGIUNIGUUT LUL

Receive at Destination Lab

Review Tests ~ Review Samples  Sample Records

Q. Begin typing to search or press Enter €<

Destination Lab

Q Typesearchcnte[ia%\pressEmef & Mdvanced  snoving 13f13 Q Begin typing to search or i

—{1. Enter your lab name. |

Sample 1D * Sample Date  Material Code Material Name: Lab Ref Num Sample Remar...
|2 ﬂEnter the Samp]e Id [uu AGGR FOR BIT SURFACE (BM-LA) 1 .
TATETTZOT T T el BITUMINOUS MIXTURE (SR-12.54) 0w
0 karenr20190305032117 031042019 002070610 BITUMINOUS MIXTURE (SR-12.54) 0w
0 rickba20210423061249 41232021 OFQLimestone  Crushed Limestong Official Quality lw
O repae210427092216 04272021 021PG5528 ASPHALT CEMENT (PG58-26) PERFORM GRADED lw
() oslio zampoosnEnz gy LS00t 01310738 ON GRADE CONCRETE AGGR (BASALT) (CPA-1) lw
3' Mark the Samp|e(S) that you are 10002 ASPHALT REJUVENATOR I w
recelVIng- 10000 ASPHALT REJUVENATING AGENT ARA-1P I w
0 rickla20210608023513 061062021 PCCStructures  PCC Structures and Miscellangous Construction 0w
0 rofelio.zamora20210615115738 06152021 CDs CERTIFIED DEMOLITION SUPERVISOR 0w
0 rkle20210626082611 06/28/2021 OFQOGCALS On Grade Concrele Aggregate (Limestone) Official Quality 0w
kba20210628041055 081032015 021PGT028 ASPHALT CEMENT (PG70-28) PERFORM GRADED 15220747 0w
5lade20210630094622 061292021 OFQLimestone  Crushed Limestong Official Quality lw

1

v 90

Actions  Help  Log off

= - ©

[4. Click "Mark As Received".|

0 added | 0 marked for delefion | 0 changed

Showing 13 of13

Updated 03/22


slade
Callout
1.  Enter your lab name.

slade
Line

slade
Callout
2.  Enter the Sample Id.

slade
Callout
3.  Mark the Sample(s) that you are receiving.

slade
Callout
4.  Click "Mark As Received".

slade
Callout
5.  Click "Receive at Lab Unit".


VR TESTENVIRONMENT

Receive at Destination Lab  Enter Test Results  Maintain Test Queue  Review Tests  Review Samples  Sample Records

Receive Sample at Lah Unit
4. Click "Enter Test Results".

3. Click "Mark As Received".

vy 0

Actions  Help  Logof

Receive at Lab Unit

Q| Begin typing fo search or press Enter Hl Enter your Lab Unit. |

Lab Unit
Q stad 4| Nvanced  Swouing 111 Q. Begin typing to search or i

Sample ID ¥ Sample Date  Material Code Material Name

Lab Ref Num

Sample Remar...

06/29/2021 OFQLimestone  Crushed Limestone Official Quality

Select Sample(s) that you are receiving. |

0
}

0 added | 0 marked for deletion | 0 changed

Showing 1 of 1

Updated 03/22


slade
Callout
2.  Select Sample(s) that you are receiving.

slade
Callout
3.  Click "Mark As Received".

slade
Callout
4.  Click "Enter Test Results".

slade
Callout
1.  Enter your Lab Unit.


(TR TEST ENVIRONMENT

Receive At Destination Lab  Receive af Lab Unit - Maintain Test Queue  Review Tests  Review Samples  Sample Records

Enter Test Results

v Sample Rex

90

Actions  Help  Logoff

[ Retests

Lab Unit

Q Type search crieriz or press Enter | & Advanced  Shoving ot Q. Begintyping o search or p

0 added | 0 marked for delefion 0 changed

v Tests

Sample 1D ¥ Lab Ref Num Test Number ¥ Test Description Sample Type # Planned Test Start Date  Test Start Date Test Status Test Descripfion Priority Due Date Material Cod
a sashwill20201118094831 1.1 Structural Bolts, Steel, Heat Treated  CTA- CERTIFICATION TYPE A 21 - Refest Structural Bolts, Steel, Heat Treated 074041200
(] 2
Mark Tests Complete
Showing 1 of 1
|CI|ck the link for the test for your sample that you are performing. |
o oty )i iy T Beg {yping 10 Search or
0 added | 0 marked for delefion 0 changed
Sample 1D ¥ Lab Ref Num Gt Number ¥ Test Description Sample Type o Planned Test Start Date  Test Start Date Test Status Test Descripfion Priority Due Date Material Cod
v
3lade20210610023753 1.0 CTB, Aggreqate, Base Density By T... ACC - Acceptance 10 - Test in Queue CTB, Aggregate, Base Density By T... AGGBAS_Al
0 3lade20210610023753 1.0 Intludes KT-02, KT-03, and KT-10in ... ACC - Acceptance 10 - Test in Queue Includes KT-02, KT-03, and KT-101in . AGGBAS Al w

0 3lade20210630080053 1.0 Aggregate, Gradation OFQ - Official Cuality

0 slade20210630080053 1.0 Official Quality for Aggregates OFQ - Official Quality 06/3072021

0 3lade202106300 1.0 Aggregate, Gradation OFQ - Official Cuiality

O sladeatotossnngssz
(]

1.0 Official Qualty for Aggregates OFQ - Official Quality

Mark T

s Complete

10 - Testin Queue
10 - Testin Queve
10 - Testin Queve

10 - Testin Queue

Aggregate, Gradation
Official Quality for Aggregates
Agqregate, Gradation

Official Qualty for Agaregates

OFQLimesto w
OFQLimesto w
OFQLimesto w

OFQLimesto w
2

Showing & of 6

Updated 03/22


slade
Callout
Click the link for the test for your sample that you are performing.


|

v
R TR WG TESTENVIRONMENT 9 O
Acfions  Help  Log off

EnferTestResults  Maintain Test Queue  Review Samples  Review Tests  Sample Record

Sample Record Test Summary

v Sample Record ID: slade20210630094622 1. Click the component action button.
Test Number: 1.0 Test Method - Description: KT-02 - Aggregate, Gradation Actions %
General v Test Information There are no actions avaiable.
Testers Test Status Remarks Tasks
Reference Specfications 10- Testin Queue 0 Generate Test Results Comparison
Mark Test Complete
Retests Priority Planned Test Start Date Views
2. Click "KT-02 Standard Sieve". Alachments
. . . . Issues
Default Tt This option will vary depending on N
Yes which test you clicked on on the ks
_ previous screen.
Required Test ComprETTTTTe
Ne i
Due Date Actual Completion Date
#

v Sample Information

Sample Type Contract D

OFQ - Official Quality

Lab Unit Source
Physical Tests Aggregae - Physical Tests Agaregate Lab Unit 00801512 - HARSHMAN CONSTRUCTION(WAVERLY QUARRY)(OSAGE COJ
Lab Reference Number Sample Date
Test Result Value Sample Record Remarks
v 0
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slade
Callout
1.  Click the component action button.

slade
Callout
2.  Click "KT-02 Standard Sieve".  This option will vary depending on which test you clicked on on the previous screen.


[1. Enter your data from the KT-02 test.
D) E=E R = = soan sors | o | e

e 3, Click "Sample Record Test". |

Agency View Summary

v KT-02 Standard Sieve Gradation Test 2 . C | I Ck IISa.ve" .

Sample ID

slade20210830084622

Test Start Date
06/30/2021

Test Result

Q| Begin typing fo search or press Enter

Original Dry Mass (g)

Final Dry Mass (g)

Wash Loss (g)

Material Code
OFQLimesione

Material Full Name

Crushed Limestone Official Quality

\| Equipment Serial Number

Q  Begin typing to search or press Enter

Blasticity Index

quid Limit

Gradation Factor

00 0.00
Acceptability
No Spec

0 changed
Sieve Size Weight Retained Sieve Limit Min Sieve Limit Max In Spec? -
2in.
11/210n. A d
1in g
3/4in hd
1/2in v
3/8in v
#4 v
#5 v
#16 v
#30 v
#40 v
#50 v
#100 v
#200 v
Pan v

C
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slade
Callout
1.  Enter your data from the KT-02 test.

slade
Line

slade
Line

slade
Line

slade
Line

slade
Callout
2.  Click "Save".

slade
Callout
3.  Click "Sample Record Test".


I

v

R MRS W0 TEST ENVIRONMENT 0 0
Actions  Help  Logoff

Enter TestResults  Maintain Test Queue  Review Samples  ReviewTests  Sample Record

Sample Record Test Summary
3. Click "Enter Test Results". B2 2. Click "Save".

Test Number: 1.0 Test Method - Description: KT-02 - Aggregate, Gradation

™ Test Information

General
Testers Test Status Remarks
Reference Specfications 10-Testin Quete 0
Retests Priority Planned Test Start Date
s
Default Test Test Start Date
Yes 06/30/2021
Required Test Estimated Completion Date
No s
Due Date Actual Completion Date
&
v Sample Information
Sample Type ContractID
OFQ- Official Quality
Lab Unit Source
Physical Tests Aggregate - Physical Tests Aggregate Lab Unit 00801512 - HARSHWAN CONSTRUCTION{WAVERLY QUARRY)(0SAGE CO)
Lab Reference Number Sample Date
Test Result Value lam

S 1. Select the appropriate test result fromdtnheddrop
' < down. Options are PASS, FAIL, PAAA, COMP.
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slade
Callout
1.  Select the appropriate test result from the drop down.  Options are PASS, FAIL, PAAA, COMP.

slade
Callout
2.  Click "Save".

slade
Callout
3.  Click "Enter Test Results".


(VA TEST ENVIRONMENT

Receive At Desfination Lab ~ Receive at Lab Unit

Enter Test Results
v Sample Record Tests

[ Retests

Q| Type search criteria or press Enter

IMaintain Test Queue  Review Tests  Review Samples — Sample Records

Lab Unit

# Advanced  Shoing 1011 Q. Begin typing to search or pr

v 0 0

Actions  Help  Logoff

3+

0 added 0 marked for deletion | 0 changed

Sample 1D * Lab Ref Num TestNumber ¥ Test Description Sample Type # Planned Test Start Date  Test Start Date Test Status Test Description Priority Due Date Material Cod
v
D sashwill20201118094831 1.1 Structural Bolts, Steel, Heat Treated ~ CTA- CERTIFICATION TYPE A 21 - Retest Structural Bofls, Steel, Heat Treated 074041200
1 }
IMark Tests Complete
Showing 1 of 1
v Tests
Lab Unit
-4 R
Q  slade20210630094622 Advanced  Shoning 2012 Q. Begin typing to search or pr
0 added = 0 marked for delefion | 0 changed
Sample D ¥ Lab Ref Num TestNumber ¥ Test Description Sample Type # Planned Test Start Date  Test Start Date Test Status Test Descripfion Priority Due Date Material Cod
v
5lade20210630094622 1.0 Aggregate, Gradation OFQ - Official Qualy 061302021 10 - Testin Queue Agaregale, Gradation OFQLimesto
OFQ - Official Quality 10 - Testin Queve Official Quality for Aggregates OFQLimesto w
}

O sladean21030034522

Mark Tests fomplete

1.0 Official Quality for Aggregates

Select the link for the sample for
the test you are performing.

13

Showing 20f 2

Updated 03/22


slade
Callout
Select the link for the sample for the test you are performing.


G TR WV TEST ENVIRONMENT
Acions  Help  Logoff

Enter Test Results ~ Maintain Test Queue  Review Samples  Review Tests  Sample Record

Sample Record Test Summary

Test Number: 1.0 Test Method - Description: OFQ Aggregates - Official Quality for Aggregates Actions ®
General v TestInformation There are no actions avalable.
Testers Test Status Remarks Tasks
o 10 - Test in Queue 0 Generate Test Resulis Comparison
Reference Specifications ket Comolet
ark Test Complete
Refests Priority Planned Test Start Date Views
f Atachments
Issues

Default Test Test Start Date links

s 2. Click "Official Quality for Aggregates". f———pficalQuaiy or Aggregates

Required Test Estimated Completion Date

No ]

Due Date Actual Completion Date

]
v Sample Information

Sample Type Contract ID

OFQ - Official Quality

Lab Unit Source

Physical Tests Aggregate - Physical Tests Aggregate Lab Unit 00801512 - HARSHMAN CONSTRUCTION(WAVERLY QUARRY)(0SAGE CQ)

Lab Reference Number Sample Date

Test Result Value Sample Record Remarks

v 0
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slade
Callout
1.  Click the component action button.

slade
Callout
2.  Click "Official Quality for Aggregates".


|Pages 32-37 are the same screen.

|

v

A TR R TESTENVIRONMENT 9 U
Actions  Help  Logoff

Sample Record Tet [1. Enter the data for the KTMR-21 test.|
Agency View Summary
v OFQ Aggregates v 9

¥ KTMR-21: Soundness of Aggregates by Freezing & Thawing

1added 0 marked for deletion 0 changed
New

Original After 25 Cygle X

Sieve Size gram % Ba

1(25.0mm)

314 (19.0mm)

318 (3.5mm)

#4(4.75mm)

£ (2.36mm)

Total% Total% SOUNDNESS =

15 Updated 03/22


slade
Text Box
Pages 32-37 are the same screen.

slade
Callout
1.  Enter the data for the KTMR-21 test.

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line


|[Paqges 32-37 are the same screen. |

|2. Enter the data from the KT-06 test. |

v KT-06: Specific Gravity & Absorption of Aggregates
PROCEDURE 1; COARSE AGGREGATE ROCEDURE 2: FINE AGGREGATE

A =Mass of Oven-Dry Sample in Aj Volume of Flask, mL

B =Mass of 55D Sample in Ai = Mass of 5D Sample in Air, g

C = Mass of Saturated Sam = Mass of Oven-Dry Sample in Air, g

Bulk Specific Gravity J V Flask + Sample + Water, g
Bulk Specific Gravity $5D = Mass of Empty Flask, g
P1: Apparent Specific Gravity \bf; Mass of Added Water, g
Reported Absorption (%) Bulk Specific Gravity
Bulk Specific Gravity $5D
Apparent Specific Gravity
Reported Absorption (%)

16 Updated 03/22


slade
Text Box
Pages 32-37 are the same screen.

slade
Callout
2.  Enter the data from the KT-06 test.

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line

slade
Line


|Pages 32-37 are the same screen.

w AASHTO T 96: Wear by L. A. Abrasion

AASHTO T96: L.A. WEAR

Grading

& 3. Enter data from the AASHTO T 90 test.

Initial Weight, gm

Final Weight, gm

Loss in Weight, gm

Wear

17 Updated 03/22


slade
Text Box
Pages 32-37 are the same screen.

slade
Callout
3.  Enter data from the AASHTO T 90 test.

slade
Line

slade
Line


|Pages 32-37 are the same screen.

v AASHTO T 327: Micro Deval

AASHTO T 327: Micro-Deval

Grade

4. Enter data from the AASHTO T 327 test. |

Revolutions

RFM

Original Weight, gm

Final Weight, gm

Loss in Weight, gm

% Loss

18 Updated 03/22


slade
Text Box
Pages 32-37 are the same screen.

slade
Callout
4.  Enter data from the AASHTO T 327 test.

slade
Line

slade
Line

slade
Line

slade
Line


|Pages 32-37 are the same screen.

v KTMR-28: Determination of Total Acid Insoluble Residus

KTMR-28: Determination of Total Acid Ins

T=Mass of Filter Paper

(5. Enter data from the KTMR-28 test. |

N

A= (Mass of Residue + Filtr Paper)

B = nitial Mass

Al

(o2}

. Click the up arrow to return to the top of the page. >t
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slade
Text Box
Pages 32-37 are the same screen.

slade
Callout
5.  Enter data from the KTMR-28 test.

slade
Line

slade
Line

slade
Callout
6.  Click the up arrow to return to the top of the page.


Pages 32-37 are the same screen.

IRENCNR A TEST ENVIRONMENT

samerecoriTest <— 8. Click "Sample Record Test". |

Agency View Summary Save Complete

N e

[ KTMR-21: Soundness of Aggregates by Freezing & Thawing

New
Original After 25 Cycles
Sieve Size gram  %Ret. gram % Ret.
1(25.0mm) 0 0
304 (19.0mm) 22540 451 2021.00 404
/8 (9.5mm) 4002.0 80 3862.00 776
#4 (4.75mm) 45000 90 4347.00 86.9
#8 (2.36mm) 5000.0 100 4847.00 9%.9
Total% 315.1 Total% 3018 SOUNDNESS =

v KT-06: Specific Gravity & Absorption of Aggregates

PROCEDURE 1: COARSE AGGREGATE

A =Mass of Oven-Dry Sample in Air, g
3093.30

B = Mass of $8D Sample in Air, g

0.96

PROCEDURE 2: FINE AGGREGATE

V = Volume of Flask, mL

996.1

B = Mass of $SD Sample in Air, g

20

v ¥ 0

Actions  Help  Logoff

B0

0added | 0 marked for deletion 0 changed

Updated 03/22


slade
Callout
7.  Click "Save".

slade
Callout
8.  Click "Sample Record Test".

slade
Text Box
Pages 32-37 are the same screen.


I

v
Home ~  Previous ~ | MyPages v RISSNSN(GITIIY] 0 0
Acions  Help  Logoff

Enter Test Results ~ Maintain Test Queue  Review Samples  Review Tests  Sample Record

Sample Record Test Symmary

2. Click "Save".

v Sample Record ID: slace20210630094622
3. Click "Maintain Test Queue".

ity for Agaregales
General % Test Information
Testers Test Status Remarks
Reference Specifications 10-Test Cuene 0
Retests Priority Planned Test Start Date
&
Default Test Test Start Date
Yes 06/30/2021
Required Test Estimated Completion Date
No ]
Due Date Actual Completion Date
&
v Sample Information
Sample Type Contract 1D
OFQ - Official Quality
Lab Unit Source
Physical Tests Aggregate - Physical Tests Aggregate Lab Unit 00801512 - HARSHIMAN CONSTRUCTION(WAVERLY QUARRY)(OSAGE CO)
Lab Reference Number Sample Date
Test Result Value Lamala Dosard Dazsarl

1. Select the appropriate test result from the drop down.

E Options are PASS, FAIL, PAAA, COMP.
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slade
Callout
1.  Select the appropriate test result from the drop down.  Options are PASS, FAIL, PAAA, COMP.

slade
Callout
2.  Click "Save".

slade
Callout
3.  Click "Maintain Test Queue".


[This list shows the user all tests that is either complete or needs completed. |

I

v
Home EETIEES WEV A TEST ENVIRONMENT 9 0
Actions  Help  Logoff

Receive at Destination Lab ~ Receive af Lab Uit EnterTest Resuifs  Review Tests  Review Samples  Sample Records

Maintain Test Queue

v Maintain Test Q Click '

'Enter Test Results".

Lab UnitID
Q ‘ sladg] ‘ & pdvanced  Stowing Sof6 Q. Begintyping to sezrch or i
0 added | 0 marked for deletion | 0 changed

TestNumber ¥ SampleID ¥ Contracts Lab Ref Num Test Method Test Description Sample Type # Reportable & MAA # Lab Unit Received at Lab Unit # Planned Test 5t
0 1.0 5lade20210610023753 KT-41 CTB, Aggregate, Base Density By The Nuclear Meter ACC - Acceplance Yes Yes D1A1 Field Lab 06/10/2021 12:00:00 AM M
0 1.0 5lade20210610023753 Field Gradation Test Includes KT-02. KT-03, and KT-10 in the Agency View ACC - Acceptance Yes Yes D1A1 Field Lab 06/10/2021 12:00:00 AW v
0 1.0 slade20210630080053 KT-02 Aggregate, Gradation OFQ - Official Quality Yes HNo Physical Tests Aggregate  06/30/2021 8:23:30 AM v
0 1.0 5lade20210630080053 OFQ Aggregates Official Quality for Aggregates OFQ - Official Quality Yes No Physical Tests Aggregate  06/30/20218:23:30 AM v
0 1.0 slade20210630094622 KT-02 Aggregate, Gradation OFQ - Official Quality Yes Ho Physical Tests Aqgregate  06/30/2021 10:02:31 AM v
0 1.0 5lade20210630094622 OFQ Aggregates Official Quality for Aggregates OFQ - Official Quality Yes No Physical Tests Aggregate  06/30/2021 10:02:31 AW v

1 b

Showing 6 of 6
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slade
Text Box
This list shows the user all tests that is either complete or needs completed.

slade
Callout
Click "Enter Test Results".


[N TEST ENVIRONMENT

Receive At Destination Lab  Receive atLab Unit  Maintain Test Queue  Review Tests  Review Samples  Sample Records

Enter Test Results

3. Click "Review Tests".

v Sample Record Tests

v o0

Actions  Help  Log off

¥ Retests
Lab Unit
i -4 i :
Q. Type search criteria or press Enter Advanced  Shosing 1 of1 Q. Begin typing to search or pi
0 added | 0 marked for delefion | 0 changed
Sample 1D ¥ Lab Ref Num Test Number *  Test Description Sample Type # Planned Test Start Date  Test Start Date Test Status Test Description Priority Due Date: Material (
0o v
1 Structural Bolts, Steel, Heat Treal - - Retes nuctural Bolts, Steel, Heat Treal
1 Se eCt Test S to mar Comp ete 1.1 Structural Bolts, Steel, Heat Trealed ~ CTA- CERTIFIGATION TYPE A 21 - Retest Structural Bolts, Stegl, Heat Treated 07404120
4
Mark fests Complete
Showing 1 of 1
v Tes
Lab Unit
o : ?
Q slafle20210630094622 Advanced  Shosing 2 of2 Q. Begin typing to search or pi
0 added | 0 marked for delefion | 0 changed
ample 1D ¥ Lab Ref Num Test Number *  Test Description Sample Type # Planned Test Start Date  Test Start Date Test Status Test Description Priarity Due Date Material (
v
slade20210630094622 1.0 Aggregale, Gradation OFQ - Official Quality 063072021 10 - Testin Queue Aggregale. Gradation OFQLime
0 3lade20210630094622 1.0 Official Quality for Aggregales OFQ - Official Quality 06/3012021 10 - Testin Queug Official Quality for Aggregates OFQLime w
L] ]
Mark Tes
Showing 2 of 2
H n n
[2. Click "Mark Tests Complete”. |
Updated 03/22

23


slade
Callout
1.  Select Test(s) to mark completed.

slade
Callout
2.  Click "Mark Tests Complete".

slade
Callout
3.  Click "Review Tests".


VIR TESTENVIRONMENT

Receive at Destination Lab

Receive at Lab Unit

Review Tests

1. Select the '

T b

you have reviewed.

b
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3. Click "Review Samples".

Sample Records

Showing 10 of 11

v 00
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O added | 0 marked for deletion | 0 changed
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’[ Reportable v Lab Control Number Sample ID ¥ Lab Ref Num Test Description TestNumber ¥ Test Result Valug Test Status Actual Completion Date ~ Priority Due Date

v
Yes Chkarenr2018517064453kkr1 karenr2018517064453kkr1 CMS Test Results (T_MFGRD) 1.0 PASS 40 - Test Complete 101092018 1010172018
ez Chkarenr2018517064453kkr1 karenr2018517064453kkr1 CMS Test Results (T_MFGRD) 20 PASS 40 - Test Complete 101092018 1010172018 v
Yes CNzandra513091111% zandra513091111x CMS Test Results (T_MFGRD) 1.0 PASS 40 - Test Complete 101312018 v
‘s Chikarenr2018513091111kkrd karenr2018513091111kkrd CMS Test Results (T_MFGRD) 20 PASS 40 - Test Complete 03/052019 v
es Chkarenr31309111kkr11 akarenr20181029100224kkr12 CMS Test Results (T_MFGRD) 1.0 PASS 50 - Test Reviewed by Level 1 101292018 v
s CNsashwill20201113032348 sashwil20201113032348 Type A Cert Authorizafion 10 40 - Test Complete 171612020 v
es Chaxjfloyd20210427012128 wijfloyd20210427012128 Asphalt, Asphalt sampling 10 40 - Test Complete 0412712021 v
Yes Chiefloyd20210428082416 wijfloyd20210428082416 PCC Plastic Tests (KT-17. KT-18, KT... 10 40 - Test Complete 0472872021 v
es CNrogelio zamora20210602103041  rogelio.zamera20210602103041 21-KKXXX Type A Cert Authorizafion 10 40 - Test Complete 0610412021 v
Yes CN4G21018B Verification Data 46210188 Verificafion Data HIMA Mix Analysis (KT-55, KT-15-11, . 1.0 PASS 40 - Test Complete 06172021 v
1 b
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[2. Select the appropriate review action. |

Level One goes to the Supervisor.

NOTE: Level Two moves to a Higher Level.
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1.  Select the Sample ID and test that you have reviewed.
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2.  Select the appropriate review action.
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3.  Click "Review Samples".
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Text Box
NOTE:  Level Two moves to a Higher Level.  Level One goes to the Supervisor.
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Review Samples

4. Click on "Sample Records". 3. Click "Save".

v Review Samples

Product Group i
1. Click the check box to the left of the
Q| slacd 4 pdvanced  Showng2ef2 Q. Begin tying fo search orp
sample.
| Dadded 0 marked for delefion | 0 changed
# Acceptance Method v Test Number ¥ IM Samprettk Sample Type Test Status Sample Date Contracts Lah Ref Num Test Method Test Description
%CP -KDOT Tests And... 1.0 FendingAumor}Rn 3lade20210630094622 0FQ - Official Quality 60 - Test Approved by Level 2 067292021 KT-02 Agoregate, Gradafic
- BsIS ANDL.... . PEnding Authorzguon $Iage. - Unicial Quali - 1gsl Approved by Level garegales ICial Luglity 1orA W
0 ACCP - KDOT Tests And. 1.0 Pending Auth adz20210630094622 OFQ - Official Quality 60 - Test A d by Level 2 06/29/2021 OFQ A i Official Quality for A
1 3
rate Test Results Comparison |~ Send Test Byckto Lab | Authorize Samples
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2. Select the appropriate Sample Status
from the drop down.

25 Updated 03/22


slade
Callout
2.  Select the appropriate Sample Status from the drop down.
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3.  Click "Save".
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4.  Click on "Sample Records".
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1.  Click the check box to the left of the sample.
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Sample Record Overview

v Sample Record Overview W 9

Q slade20210630 -4 Sysiem Defaull | v | Showing3of3
0 marked for delefion | 0 changed
slade20210630080033 In Testing OFQLimestone Crushed Limestone Official Quality 2601 v
Sample ID Sample Status Material Code Material Full Name Source v
slade20210630094622 Approved OFQLimestone Crushed Limestone Official Quality 2601
slade20210630994753 Pending OFQLimestone Crushed Limestone Official Quality 2601 v

|Click the link to verify your sample data. |
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Click the link to verify your sample data.




